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Test Report Verification

Applicant: Cyber Acoustics (HK) Ltd.

Address: 11 Floor, The Broadway, 54-62 Lockhart Road, Wanchai, Hong Kong.
Manufacturer Cyber Acoustics (HK) Ltd.

Address: 11 Floor, The Broadway, 54-62 Lockhart Road, Wanchai, Hong Kong.
E.U.T: 5.1 Speaker System

Model Number: P560

Power Supply: AC 100~240V; 50/60Hz

Test Voltage: AC 120V/60Hz

Trade Name: m Serial No.:  ------

Date of Receipt:

January 19,2015~ April 24,

Date of Test: 2015

January 19,2015

FCC Rules and Regulations Part 15 Subpart C:2014

Test Specification: ANSI C63.10:2013
The device described above is tested by EST Technology Co., Ltd.. The
Test Result: measurement results were contained in this test report and EST Technology
) Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the FCC Rules and Regulations Part 15 Subpart
C requirements.
This report applies to above tested sample only and sh ogudgd
in part without written approval of EST Technology s o ! |
DY\ "Adpri
Prepared by: Tested by: Approye g A
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.
Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: ODL-P560

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : 5.1 Speaker System

Model Number : P560

FCCID : ODL-P560

Operation frequency : 2402MHz~2480MHz

Number of channel : 79 | 40

Antenna : Internal antenna, 2 dBi gain

Modulation : FHSS BLE
(GFSK, 1/4-DQPSK, 8-DPSK) (GFSK)

Sample Type : Prototype production

EST Technology Co., Ltd Report No. ESTE-R14504029 Page 5 of 108
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10-2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.10:201 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R14504029
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: Nov 23, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R14504029 Page 7 of 108
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2.3. Assistant equipment used for test

2.3.1. PC
Manufacturer : DELL
M/N : Laititude E6420
Adapter ' M/N: DA90PMI111

Input: AC 100-240V~50/60Hz 1.5A
Output: DC 19.5V/4.62A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.1 meter high above
ground. EUT was be set into BT test mode by software before test.

AC Mains EUT

(EUT: 5.1 Speaker System)

EST Technology Co., Ltd Report No. ESTE-R14504029
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2.5. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.6. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZ2) No. (MHZ2) No. (MHZ2) No. (MHZ2)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST Technology Co., Ltd

Report No. ESTE-R14504029
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2.7. Test Equipment

2.7.1. For conducted emission test
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,14 |1 Year
Artificial Mains Networ [Rohde & Schwarz ENV216 101260 June,28,14 |1 Year
Pulse Limiter Rohde & Schwarz ESP560-72 101100 June,28,14 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No.  |Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 June,28,14 |1 Year
Spectrum Analyzer Agilent E4411B ¥Y5014069 June.28.14 |1 Year
Bilog Antenna Teseq CBL6111D  |27090 June,28,14 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,14 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer [Model No. Serial No. Last Cal. |[Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 D|BBHA9120D1 (June,28,1 1Y,
ECK 002 4 car
Signal Amplifier SCHWARZB [BBV9718 9718-212 June,28,1
77 11 Year
ECK 4
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,1
4 1 Year
June,28,1
RF Cable Hubersuhner |RG 214/U 513423 4 1 Year

EST Technology Co., Ltd

Report No. ESTE-R14504029
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:

0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: 5.1 Speaker System
M/N: P560
Test date: 2015-04-02 Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | Vi) (dBm) (dB)
dBm W
2402 2.001 30.00 1 27.999
GFSK 2441 2.351 30.00 1 27.649
2480 2.710 30.00 1 27.290
2402 0.339 21.00 0.125 20.661
8-DPSK 2441 1.539 21.00 0.125 19.461
2480 1.947 21.00 0.125 19.053
Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R14504029
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3.4. Test Data

GFSK 2402 MHz

= Agilent Freg/Channel
Mkrl 2.402056 GHz

Ref 10 dBm Atten 20 dB 2.001 dBm Center Freq

Peak 2.40200000 GHz
Log

10
dB/ Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz
Auo  Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

= Agilent Freg/Channel
Mkrl 2.440681 GHz

Eg;lito dBm Atten 20 dB 2351 dBm_yceNg o
2.44100000 GHz

Log —

10

ey Start Freq
B 2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz
Auto  Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R14504029 Page 12 of 108



FCC ID: ODL-P560

GFSK 2480 MHz

% Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log
10
dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.479700 GHz

2.71dBm Center Freq

2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz
Auto Mar
Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

EST Technology Co., Ltd

Report No. ESTE-R14504029
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8-DPSK 2402 MHz
= Agilent
Ref 10 dBm Atten 20 dB

Peak

Log

10
dB/

Center 2.402 GHz
#Res BW 3 MHz

VBW 3 MHz

\

Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.401906 GHz

0.339 dBm Center Freq

2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

8-DPSK 2441 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10
dB/

Center 2.441 GHz
#Res BW 3 MHz

VBW 3 MHz

Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.440925 GHz

1.539 dBm Center Freq

2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

EST Technology

Co., Ltd

Report No. ESTE-R14504029
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8-DPSK 2480 MHz

% Agilent

Atten 20 dB

Ref 10 dBm
Peak
Log

10
dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.479888 GHz

1.947 dBm Center Freq

2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz
Auto Mar
Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

EST Technology Co., Ltd

Report No. ESTE-R14504029
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits,
as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be designed to
ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be
specified in the specific rule section under which the equipment operates, is contained within
the frequency band designated in the rule section under which the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 30kHz RBW and 100kHz
VBW. The 20dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20dB.

4.3. Test Result

EUT: 5.1 Speaker System

M/N: P560
Test date: 2015-04-02 Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth Lo .
Mode Limit (kHz) | Conclusion
(MHz) (MHz)
2402 0911 / PASS
GFSK 2441 0.888 / PASS
2480 0.865 / PASS
2402 1.210 / PASS
8-DPSK 2441 1.203 / PASS
2480 1.206 / PASS

EST Technology Co., Ltd

Report No. ESTE-R14504029
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4.4. Test Data

GFSK 2402MHz

¢ Agilent - Freg/Channel

Ch Freq 2.402 GHz Trig Free Center Freq

Occupied Bandwidth I 2.40200000 GHz

Start Freq

2.40050000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak

Stop Freq
Log M 2.40350000 GHz
10 > < -
i W"\/ CF Step
WS 300.000000 kHz

Auto Man
Freq Offset
Center 2.402 GHz SIENKEY (3P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
i i Occ BW % Pwr 99.00 %
Occupied Bandwidth o gnal Track
835.5529 kHz xB 000 e
Transmit Freq Error 22.487 kHz
x dB Bandwidth 910.597 kHz
GFSK 2441MHz
_T‘?: S Freg/Channel
Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth | ] 2.44100000 GHz
Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB =
#Peak Stop Freq
ESQ 5 2.44250000 GHz
dB/ w/ CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.441 GHz SRl a4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
Occupied Bandwidth OccBW % Pur  99.00 % (IR
839.8761 kHz XIB 200008 |
Transmit Freq Error 6.918 kHz
x dB Bandwidth 887.826 kHz

EST Technology Co., Ltd Report No. ESTE-R14504029 Page 17 of 108
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GFSK 2480MHz
_7:’: e Freg/Channel
Ch Freq 2.48 GHz Trig Free Center Freq
Occupied Bandwidth I - co00cH:
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB —_—
fipeak Stop Freq
Log 2.48150000 GHz
10 b
dBy w\,f‘j CF Step
&8 300.000000 kHz
Auto Man
Freq Offset
Center 2.48 GHz SENRRY (P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
Occupied Bandwidth L Sional Track
838.1370 kHz XIB 200008 R
Transmit Freq Error 6.802 kHz
x dB Bandwidth 864.659 kHz

) EST Technology Co., Ltd Report No. ESTE-R14504029
EST
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FCC ID: ODL-P560

8-DPSK 2402MHz

_7‘?: S Freg/Channel
Ch Freq 2.402 GHz Trig Free Center Freq
Occupied Bandwidth I B > 40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB S
#peak Stop Freq
Log W"’/\“"\f\ 2.40350000 GHz
10 > < _
dB/ CF Step
A4 300.000000 kHz
Auto Man
Freq Offset
Center 2.402 GHz SIENKEY (3P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
Occupied Bandwidth OccBW % Pwr  99.00 % |[NRCHEEIACTAS
1 1417 MHZ x dB -20.00 dB ||e—
Transmit Freq Error 28.815 kHz
x dB Bandwidth 1.210 MHz
8-DPSK 2441MHz
e
Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.44100000 GHz
Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB =
#Peak Stop Freq
Log 2.44250000 GHz
10 < -
dB/ | CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.441 GHz SERKEY (P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —_—
Occupied Bandwidth OccBW % Pwr 9900 % |[NRCHEEIACIAS
1.1375 MHz xdB -20.00 dB —
Transmit Freq Error 16.899 kHz
x dB Bandwidth 1.203 MHz
EST Technology Co., Ltd Report No. ESTE-R14504029 Page 19 of 108
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8-DPSK 2480MHz

_7:’: e Freg/Channel
Ch Freq 2.48 GHz Trig Free Center Freq
Occupied Bandwidth I - co00cH:
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB —
fipeak Stop Freq
Log 2.48150000 GHz
10 SR
dB/ CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.48 GHz SENRRY (P4 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz e
Occupied Bandwidth OccBW % Pur  99.00 % (IR
1.1356 MHz xdB -20.00 dB ]
Transmit Freq Error 18.270 kHz
x dB Bandwidth 1.206 MHz
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies
that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier frequency was
measured by spectrum analyzer with 100kHz RBW and 100kHz VBW.

5.3. Test Result

EUT: 5.1 Speaker System
M/N: P560
Test date: 2015-04-02 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MHz)
Low CH 1.000 0.911 MHz PASS
GFSK | Mid CH 1.000 0.888 MHz PASS
High CH 1.000 0.865 MHz PASS
Low CH 1.000 : PASS
High CH | 1.000 £ PASS
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5.4. Test Data

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

VBW 100 kHz

GFSK
Low Channel

Freg/Channel
Mkrl A 1.00000 MHz

1.008 d& Center Freq

2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

= Agilent

Ref 10 dBm
Peak

Center 2.442 GHz
#Res BW 100 kHz

Atten 20 dB

VBW 100 kHz

Mid Channel

Freg/Channel
Mkrl A 1.00000 MHz

0.795 dB Center Freq

2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Magy

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

EST Technology Co., Ltd

Report No. ESTE-R1504029
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= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.479 GHz
#Res BW 100 kHz

High Channel
Freg/Channel
Mkrl A 1.00000 MHz
Atten 20 dB 0.476 dB Center Freq
2.47950000 GHz

R i
Start Freq
2.47825000 GHz
Stop Freq
«"\.\ 2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

a

Signal Track
On Off

Span 2.5 MHz

VBW 100 kHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1504029
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8-DPSK
Low Channel

- Agilent Freg/Channel
Mkrl A 1.00000 MHz

Eg; &0 dBm Atten 20 dB 2609 dB Center Freq
2.40250000 GHz

1 —_—
IR
WMWWW% Vi,
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto  Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel

= Agilent Freg/Channel
Mkrl A 1.00000 MHz

Eg;&o dBm Atten 20 dB -0.135 dB Center Freq
2.44150000 GHz

Log 1R 1

10

i MWWWWWM W)  Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto  Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel
= Ll Freg/Channel
1.00000 MHz
gggio dBm Atten 20 dB 0.17 dB Center Freq
2.47950000 GHz
Log 1R 1 lfF
10
dB/ Start Freq
2.47825000 GHz
Stop Freq
2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz

VBW.
6.3. Test Result

EUT: 5.1 Speaker System

M/N: P560
Test date: 2015-04-02 Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS

EST Technology Co., Ltd
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6.4. Test Data

GFSK

Agilent ‘ Freq/Channel

See;liLO dBm Atten 20 dB Center Freq
2.41475000 GHz

NWW(WWWW Start Freq

2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz,
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel

szaliLO dBm Atten 20 dB Center Freq
2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz,
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agilent H Freg/Channel

EsfaliLO dBm Atten 20 dB Center Freq
2.47150000 GHz

w VAN WWWWWWV\
A

M1 S2
Freq Offset

S3 FC
AA 0.00000000 Hz

Start Freq
2.45950000 GHz,

Stop Freq
2.48350000 GHz

CF Step
2.40000000 MHz
Auto Ma

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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8-DPSK

Agilent

Ref 10 dBm
Peak

Start 2.4 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm

Start 2.429 GHz
#Res BW 300 kHz

‘ Freg/Channel

Atten 20 dB Center Freq

2.41475000 GHz

ANV YVTY
ﬂ Start Freq

2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.429 GHz
VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44450000 GHz,

Atten 20 dB
Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz,

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.459 GHz
VBW 300 kHz Sweep 4 ms (401 pts)

Agilent

Ref 10 dBm
Peak

Start 2.459 GHz

#Res BW 300 kHz

H Freg/Channel

Atten 20 dB Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz,

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Procedure

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.
3. Spectrum analyzer setting: Centered Frequency = measured channel, RBW = IMHz, VBW=

IMHz, Frequency Span = 0 Hz.

4. Set sweep time properly to capture the entire dwell time per hopping channel.
5. Set detector type to Peak and trace mode to Max Hold and make the measurement.
6. Repeat step 3-5 until all channels measured were complete.

7.3. Test Result

EUT: 5.1 Speaker System
IM/N: P560
Test date: 2015-04-02 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DH1 148.52 <400ms PASS
GFSK DP560 271.76 <400ms PASS
GFSK DH5 321.25 <400ms PASS
8-DPSK 3DH1 161.16 <400ms PASS
8-DPSK 3DP560 281.24 <400ms PASS
8-DPSK 3DHS5 327.69 <400ms PASS
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7.4. Test Data

GFSK DHL1 : 50hop/5s * 0.4 * 79 * 0.47ms = 148.52

= Agilent

Freg/Channel

7

E:;lilo dBm Atten 20 dB Center Freq
2.44100000 GHz
Log —
10
B/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto  Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent H Freg/Channel

Mkrl A 470 pus
Ref 10 dBm Atten 20 dB -0.546 dB Center Freq

Peak 2.44100000 GHz
Log 0

10
Start Freq

dB/
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
T
W1 S2 L T e e
i Freq Offset

S3 FS
AA 0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.72ms= 271.76

- Agilent H Freg/Channel
S:;lilo dBm Atten 20 dB Center Freq
2.44100000 GHz
Log —
10
B/ | Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto  Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent H Freg/Channel
Mkrl A 1.72ms
Eggio dBm Atten 20 dB 0.446 dB Center Freq
2.44100000 GHz
Log -
10
"y Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
1R N
A
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GSFK DH5 : 17hop/5s * 0.4 * 79 *2.99ms = 321.25
= Agilent

H Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

Peak 2.44100000 GHz
Log

10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man

W1 S2
Freq Offset

S3 FS
AA 0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent H Freg/Channel
Mkrl A 2.99 ms
Eggio dBm Atten 20 dB -0.262 dB Center Freq
2.44100000 GHz
Log —
10
"y Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK 3DH1 : 50hop/5s * 0.4 * 79 *0.51ms = 161.16

- Agilent H Freg/Channel
S:;lilo dBm Atten 20 dB Center Freq
2.44100000 GHz
Log —
10
B/ 1 | Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto  Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent ‘ Freg/Channel
Mkrl A 510 pus
Ref 10 dBm Atten 20 dB 1.351 dB Center Freq
Peak 2.44100000 GHz
Log -
10
"y W\1 Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK 3DH3: 25hop/5s * 0.4 * 79 *1.78ms = 281.24

- Agilent H Freg/Channel
S:;lilo dBm Atten 20 dB Center Freq
2.44100000 GHz
Log —
10
B/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto  Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent H Freg/Channel
Mkrl A 1.78 ms
Eggio dBm Atten 20 dB -1.062 dB Center Freq
2.44100000 GHz
Log —
10
"y Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK 3DHS5 : 17hop/5s * 0.4 * 79 *3.05ms = 327.69
= Agilent

H Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

Peak 2.44100000 GHz
Log

10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man

W1 S2
Freq Offset

S3 FS
AA 0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent

7

Freg/Channel
Mkrl A 3.05ms

Eg; lio dBm Atten 20 dB -0.466 dB Center Freq
2.44100000 GHz
Log ==

10
dB/ Start Freq

2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Magg

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)

-r EST Technology Co., Ltd Report No. ESTE-R1504029 Page 35 of 108



FCC ID:ODL-P560

8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725-4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 T48-75.2 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 1325-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310-2390 1535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29 - 12.293 167.72-173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 -12.57725 322-3354 3600 - 4400 A
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(nV)/m (Peak
Above 1000 3 (RV)/m (Peak)
54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup
30~1000MHz

——

H ] ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

=<1

3m
|« >

EUT amd
Support Svstem

[ ]

TURN TABLE
1 5m(L)*1 Om{W)*0 8m(H)—*| | (FIBRE GLASS]

Above 1GHz

i —

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Merters

EUT and
Support System

1.5m(L)*1.0m(W)* 1. 5m(H)

TUEN TABLE

I'I'Ill'l'l'lll (FIBRE GLASS)

EAREEE RN RN N AN AR,

8.3. Test Procedure

EUT was placed on a turn table, which is 10 cm high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVSI10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions measurement
above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.
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8.4. Test Result

30MHz—25GHz Radiated emissison Test result

EUT: 5.1 Speaker System
M/N: P560

Power: AC 120V/60Hz
Test date: 2015-04-01~2015-04-20 Test site: 3m Chamber Tested by: Tony Tang

Test mode: Tx Mode

Pass
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level

is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no
limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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8.5. Test Data

30 MHz - 1000 MHz

20 Level (dBuvim) Date: 2015-04-20

70

60

--|
[
[
[
=
I
%]
%]
m

50

40 - ¥ :il.|||J.|l. "

30

1=r)
[=8
m

20

10

(%]
=]
-l
=]
=]
Pl
=]
=]
(%]
=]
=]

400, 500. G00. T00. a00. a00. 1000
Frequency (MHz)

Site no. : 14 986 chamber D : 418

Dis. / Ant. : 3m 27137 Ant. pol. @ VERTICRL
Limit : FCOC CLASS-B

Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT : 5.1 Speaker Systen

Power AC 120V/e0HZ

M/ : P5&0

Teat Mode : GFSE TX 2402MH=

Cable Emiszicn

Freq. Loss Feading Level Limits Margin PRemark

MH=z {dB) {dBuv) {dBuV/m) (dBuV/m) (dB)
1 47,448 B.78 0.93 25.71 35.42 40.00 4,58 QF
2 10%9.54 10.44 1.40 26.88 2.72 43.50 4,78 QF
3 1&0.85 10.24 1.70 25.45 40,43 43.50 3.47 QF
4 209.45 B2.37 1.81 29,48 30.74 43.50 3.78 QE
5 31&.15 13.42 2.41 268,44 42.27 45.00 3.73 QF
& 539.25 19.35 3.22 15.94 42.51 §.00 3,48 QF
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20 Level (dBulim)

Date: 2015-04-20

70

G0

50

--|
[}
[
[}
=
B
w
w
m

1=r)
[=8
m

|

40

]
30
20
10

30 100,

Site no. : 1# 984 chanber
Dis. / Ant. : 3m 27137
Limit : FCC CLASS-B
Env. / Ins. Temp:23.6";H
Engineer Tony

EUT

FOWeL

M/
Test

Mode e

34.76  11.37 .57
g5.20 8.48 73
08.45

[
N
=

on
=R
=
(%)
=
(%)
L R R OB
(%)
i

[ R S A .
o o n

=

o

L IR VI = VI

oo

400. 500. 600, 800. a00. 1000

Frequency (MHz)

Fo0.

413
AORIZONTAL

8 No.

t. pol.

HE ]

Emiszion

Feading Level Limits Margin Eemark
{dBuv) {dBuV/m) (dBuV/m) (dB)

26.66 39.&0 43.50 3.90 QF
29.53 39.7& 43.50 3.74 QF
25.681 41.08% 45.00 4,81 QF
24,85 40. 88 §.00 5.32 QF
21.41 41.00 45.00 5.00 QF
19.27 40,29 §.00 5.71 QF

EST Technology Co., Ltd

Report No. ESTE-R1504029 Page 40 of 108



FCC ID:ODL-P560

20 Level (dBuV/m) Date: 2015-04-20

fo

60

--|
[
[
[
HE
I
w
w
m

50

40 ; . ) | i

30

i
=4
m

20

10

= |

30 100, 200, 300, 400, 500, G0oa0, oo, 200, anan. 1000
Frequency (MHz)

Site no. : 1# 988 chamber Dete no. @ 420

Dis. / Ant. : 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B

Env. / Ins. : Temp:23.6" Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : 5.1 Speaker Systen
Power : AC 120V/e0HzZ

M/N : BSe0

Test Mode : GFSKE TX 2441MHz

Cable Emiszicn
Loss Feading Level Limits Margin ERemark
{dE) {dBuV) (dBuV/m) (dBuV/m) (4B}

1 134.7& 11.37 1.57 24.30 37.74 43.50 3.76 QP
2 185.20 g.43 1.75 28.66 3g.g9 43.50 4.8l QP
3 308.45 13.13 2.35 24,13 39.486 a.00 g.34 QP
4 357.8¢& 14.45 2.56 23.24 40.25 44.00 3.75 QP
3 473.14 17.40 3.07 21.44 42,11 §.00 3.8%9 QP
g 8l0.85 22.38 3.83 14.37 41.183 44.00 4.82 QP
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a0 Level (dBuVim) Date: 2015-04-20

fo

60

_,.|
[
[
[
=
I
w
wn
m

50
40 1 Pl

30

1=r)
(=3
m

20

10

30 100, 200, 300. 400, 500. a00, 700, 800, a00, 1000
Frequency (MHz)

Site no. r 421
Di=s. / Ant. : VERTICAL
Limit
Env. / Ins.
Engineer
EUT .
M/ P5a
Teat Mode : GFSE TX 2441MHz
Cable Emissicn
Freq. Loas Feading Lewvel Limits Margin ERemark
MH=z) [fs1=3] {dBuV) (dBu¥V,/m) (dBu¥V/m) (4B}
1 37.76 14.0% 0.79 20.43 35.27 40.00 4.73 QP
2 47,48 .78 0.93 2a8.40 36.11 40.00 3.89 QP
3 135.73 11.38 1.59 25.31 8.28 43.50 5.22 QE
4 357.8& 14,45 2.568 24,75 41.7%8 458.00 4,24 QP
3 429,84 16.048 2.868 22.748 41,88 45.00 4,32 QP
& 454,86 15.85 2.94 21.43 41.02 48.00 4.98 QE
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a0 Level {dBu\/m) Date: 2015-04-20

70

G0

,1
[
[
[
H
I
%]
%]
m

50

=i
=1
us]

|

40

30

20

10

30 100. 200. 300, 400, 500, Go0. T00. a0o. a00. 1000
Frequency (MHz)

Site no. » 1# 948 chamber Data no. = 422

Dis. / Ant. : 3m 27137 Ant. pol. : WERTICRAL
Limit » FCC CLASS-B

Env. / Ins. » Temp:23.68" ;Humi:5&%;Press:101.52kEka

Engineer : Tony

EUT : 5.1 Speaker System

Fower AC 120V/80H=z

M/H : P5&0

Test Mode » GFSE TX 2420MHz

Cakle Emiszsicn
Lozs Feading Level Limits Margin Eemark
s 1=3] {dBuV) (dBuV,/m) (dBu¥V/m) (dB)

1 37.76 14.03 0.79 20.48%9 35.53 40.00 4.47 QP
2 al.04 4.74 0.34 31.1% 6.87 40.00 3.13 QP
3 103.54 10.44 1.40 24.9% 6.80 43.50 6.70 QP
4 232.20 2.45 2.33 27.25 2.03 45.00 3.97 QP
5 308.45 13.13 2.35 26.33 41.81 48.00 4.13 QP
& 357.86 14.45 2.5% 24,74 41.75 45.00 4.25 QP
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FCC ID:ODL-P560

a0

70

G0

50

40

30

20

10

Level (dBu\im)

Date: 2015-04-20

ﬂ,
[
[
[
=
I
%]
%]
m

1=r)
[=8
m

|

y

30 100 400, 500. 600,

Frequency (MHz)

Fo0.

800. a00. 1000

Site no. 1# 986 chamber Data no. 423

Dis. / Znt. 3m 27137 Ent. pol. HORIZONTAL
Limit FCC CLASS-B

Env. / Ina. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa

Engineer Tony

EUT 5.1 Speaker System

Power AC 120V/60HZ

M/H BSg0

Test Mode : GFSKE TX 2430MHz

Cable Emiszion
Freq. Loss Feading Lewvel Limits Margin PRemark
{MHz) {dB) {dBuWV) {dBuV,/m) (dBu¥V/m) dB)
1 134.7& 11.37 1.57 26.03 38.97 43.50 4.53 QF
2 185.20 B.48 1.75 26.33 &.56 43.50 f.94 QF
3 30&.45 13.13 2,35 2&.38 41.8& 45.00 4.14 QE
4 429,84 15.06 2.8& 21.33 40,25 &.00 5.75 QF
5 454.:%8 158.65 2.94 22,148 41,78 45.00 4,22 QF
& 478.14 17.40 3.47 21.40 41.87 45.00 4.13 QF
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FCC ID:ODL-P560

a0 Level (dBu\/m) Late: 2U15-ug-2U
70
a0
FCC CLASS-B
50 hclB
40 t i L
30
20
10
GSU 100. 200. 300. 400, 500. 600. F00. 800. a00. 1000
Frequency (MHz)
Site no. 424
Dis. / Ant. HORIZONTLL
Limit
Env. / Ins.
Engineer
EUT
M/H
Test Mode
Cable Emission
Freq. Loas Feading Lewvel Limits Margin Eemark
{MH=) {dB) {dBuv) {dBu¥V/m) (dBu¥V,/m) (dB)
1 134.7& 11.37 1.57 22.98 35.92 43.50 7.58 QF
2 185.20 8.48 1.75 29.92 40.15 43.50 3.35 QF
3 33B8.4¢ 14.10 2.50 23.70 40,30 &.00 5.70 QP
4 454,86 16.865 2.94 23.29 42.88 g.00 3.12 QF
5 503.3& 17.90 3.12 20.54 41,58 45.00 4,44 QF
& 8l0.85 22.38 3.83 16.14 42,35 46.00 3.685 QF
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FCC ID:ODL-P560

20 Level (dBulim) Date: 2015-04-20

7o

60

T
[
[
[
-
I
%
%,
m

50

1=r)
[=8
m

10

30 100, 200, 300, 400, a00. G0oa0, oo, 200, aon. 1000
Frequency {MHz)

Site no. : 1# 984 chamber Data no. v 425

Dis. S/ Ent. » 3m 27137 int. pol. : VERIICLL
Limit » FCC CLASS-B

Env. / Ins. » Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer

EUT

M/ P54

Test Mode » 5-DPSKE TX 2402MHz

Cable Emission

Freq. Loss Reading Level Limits Margin PRemark

MHzZ) {dB) {dBu¥V) {dBuV,/m) {dBuV,/m) {dB)
1 37.76 14.05 0.7% 21.74 36.58 40.00 3.42 QF
2 §1.04 4.74 0.94 30.3& 36.04 40.00 3.9¢8 QF
3 109.54 10.44 1.40 27.88 39.72 43.50 3.78 QF
4 180.95 10.24 1.70 28.37 40.31 43,50 3.1%8 QF
5 357.88 14.45 2.5& 25.1% 42,20 &.00 3.80 QF
& 454.E2%8 6.65 2.94 21.94 41.53 &.00 4,47 QF
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FCC ID:ODL-P560

Level (dBuVim) Date: 2015-04-20

80

70

60

71
[
[y
[
-
I
o
(5]
m

50

4[] . ]" ! ] ] 1

30

o=
[=1
m

20

10

30 100. 200, 300, 400, 500, G00. 700, a00. a00, 1000
Frequency (MHz)

Site no. : 1# 988 chamber Data I 1 428

Dis. / Ent. : 3m 27137 Ant. pel. : VERTICRL
Limit : FCC CLASS-B

Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kFa

Engineer : Tony

EUT

FowWer

M/H :
Test Mode : S-DPSKE TX 2441MH:=

Cable Emiszion
Loss Reading Lewvel Limits Margin BRemark
{dB) {dBuV) (dBuV/m) (dBuV/m) (d4BE)

1 47.4% g.78 0.93 25.87 35.58 40.00 4.42 QP
2 al.04 4.74 0.34 30.386 3g.04 40.00 3.946 QP
3 180.85 10.:24 1.70 28.33 40.27 43.50 3.23 QP
4 357.86 14.45 2.5% 22.45 33.4%8 46.00 g.54 QP
3 423.84 16.04& 2.86 23.55 42,47 46.00 3.53 QP
g 454.848 1g.45 2,34 20.72 40.31 46.00 5.49 QP
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FCC ID:ODL-P560

80 Level (dBuW/m) Date: 2015-04-20

7o

60

50

=
[=]1
m

)

40

]
30
20
10

[ %}
=)
-
==}
=)
%)
=1
=)
[ %}
=)
=)

400, 500. &00. 700, 200. apo, 1000
Frequency (MHz)

Site no. : 1# 986 chamber Data no. @ 427

Dis. / Ent. : 3m 27137 Ant. pol. : HORIZONIAL
Limit : FCC CLASS-B

Env. / Ins. : Temp:23.6";Humi:56%;Fress:101.52kFa

Engineer

EUT

Fower

M/H
Test Mode

Cable Emiszicon
Loss Feading Lewvel Limits Margin EBemark
{dB) {dBuWV) {dBuV/m) (dBuV/m) (dB)

1 45,43 8.37 0.98 18.549 25.594 40.00 14.08 QF
£ 134.7& 11.37 1.57 £4, 34 37.28 43.350 g.22 QF
3 185.20 2.48 1.75 28.9& 39.1%8 43.50 4,31 QF
4 Z57.83 12.75 £.13 £1.27 36.21 §.00 9.7% QF
5 475.14 17.40 3.07 21.21 41,488 a.00 4,32 QF
& 810.85 22.38 3.83 13.10 39.31 6.00 6.69 QE
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FCC ID:ODL-P560

20 Level (dBuVim) Date: 2015-04-20

70

60

50

40____J R | - il S i
|

o
[=8
m

30

20

10

30 100. 200. 300. 400, 500. G600, 700, 200. anao. 1000
Frequency (MHz)

Site no.
Diz. / Ant.
Limit

Env. / Ins.
Engineer
EUT

M/H

Test Mode

Ao
£

HORIZONTAL

Cable Emission
Fredq. Loss Feading Lewvel Limits Margin ERemark
MHz) {dE) {dBuV) (dBu¥V,/m) (dBuV/m) (4B}

1 134.7& 11.37 1.57 25.11 3g.05 43.50 5.45 QP
2 185.20 g.43 1.75 28.9% 39.1%9 43.50 4.31 QP
3 425.84 16.04& 2.86 22.14 41.08 44.00 4,34 QP
4 454.84% lg.85 2.34 21.04 40.8 45.00 5.37 QP
5 475,14 17.440 3.07 20.27 40.74 48.00 5.26 QP
g 8l0.85 22.38 3.83 13.10 39.31 45.00 6.469 QP
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FCC ID:ODL-P560

a0

70

60

50

40

30

20

10

Level (dBu\im)

Date: 2015-04-20

,1
[}
[
[}
=
I
w
w
m

1=r)
[=8
m

Site no.

Dis. / K
Limit

Enwv. / I
Engineer

EUT

FOWer

M/

Test Mode

30 100.

Pl
=]
=

300.

14 986 chamber
nt. 1 3m 27137
FCC CLASS-B
ns. : Temp:23.6" Humi:56%; Pre
Tony
5.1 Speak
AT 120V/&
i}

Feading

500. G00. T00. a00.
Frequency (MHz)

425

: VERTICAL

Emiszion
Lewvel Limits Margin
{(dBuV/m) (dBuV/m) (4B}

a00. 1000

LSS FU S

oo

CO s = B
=

[

Ant Cable
Fredq. Factor Loss
MHz) dB/m) dB)
2a. T7.24 24
g5. .43 7
ag. 37

-1

[ LT =

1 oo -
A

[REI ST L BT CR R S (8]

o

| e
L]

[ Y

[T

= o

8]
Ll s
0

[TE RN RN Rt
WO G

[l O O LS T S N
o s

Lo

| VI U S e L

37.18 40.00 2.82
39.1%9 43.50 4.31
40.10 43.50 3.40
42,74 46.00 3.24
41.33 45.00 4.07
42,53 a.00 3.47
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FCC ID:ODL-P560

1000 MHz - 18000MHz
Level (dBuV/m)

Date: 2015-04-01

120
110
1
a0
FCC PART 16C PEAK
70
FCC PART 156C AV
50 5 3 . 2
Hwth»f““jwi”””ﬁﬂhthmwrﬁJhfhrwquw1¢ER&““~WqN~HfP)NJ“ﬂ“ﬂ“mJbuhmfﬂ”“wﬁ
30
10
0
1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. 1# 986 chamber Data no. 151
Dis. / REnt. 3m INT 1-18& Int. peol. : VERTICAL
Limit FCC PRRT 15C PERE
Env. / Ins. Temp:23.6" ;Humi:58%;Pres3:101.52kPa
Engineer : Tony
EUT : 5.1 Speaker System
Power AC 120V/&0H=z
M/H E5&0
Teat Mode GFSK TX 2402MH=
Ant. Cable Anp Emissicon
Freaq Factor Loss Factor EReading Level Limits Margin Remark
(MHz) {dB/m) (dB) {dB) {dBuv) {dBu¥,/m) {dBuV/m) {dB}
1 2402.00 27.81 &.62 34,18 91.52 91.57 74.00 -17.57 Eezk
2 5080.00 31.5%9 2.4% 2.14 34,42 45. 36 74.00 27.84 Eezk
3 2276.00 3&8.87 11.43 31.55 31.93 45,48 74.00 25.52 Eezk
4 10120.00 38.42 11.4%5 2.11 31.27 49,07 74.00 24.93 Eezk
5 10860.00 39.37 11.30 33.39 25.02 45.30 74.00 27.70 Eezk
& 14175.00 41.81 10.91 33.44 30.&2 459,70 74.00 24.30 Eezk

Emission Lewvel= Antenna Factor + Ceble Loss - Amp Factor
2. The emissicn lewels that 20dE below the cfficial
limit are not reported.

gre

+ Beading.
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FCC ID:ODL-P560

120 Level (dBu\m) Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 158C AV
3 4 5 0

e od

50

\
é
|
<

30

10

1000 4000, ag0ooa, aooo, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 1# 988 chamber Deta no. @ 152
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC BRRT 153C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT
Power
M/ :
Teat Mode : GFSK TX 2402MH=
Ant. Cable Enp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Femark
(MH=) {dB/m) (4B} {dB) {dBuV) {dBuV/m) {dBuV,/m) {dE)
1 2402.00 27.81 6.62 34,18 30.34 90.39 74.00 -1&.3% Peak
2 4859.00 31.34 11.49% 31.88 36.35 47.80 74.00 26.20 Peak
3 7528.00 36.45 11.61 31.83 33.80 50.03 74.00 23.97 Peak
4 Z624.00 37.32 11.453 2.43 33.01 49,35 74.00 24,85 Peak
5 10&5&.00 39.15 11.30 33.01 32.38 49,80 74.00 24,20 Peak
& 1439&.00 41.79% 10.92 2.83 29.88 49,78 74.00 24,24 Peak
Bemarks: 1. Emissicn Lewel= Antenna Factor + Cakle Loss - Amp Factor + Beading.
2. The emissicn lewvels that are 204BE below the ocfficial
limit are not reported.
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FCC ID:ODL-P560

12E||_e1lre| (dBuVim) Date: 2015-04-01
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
3 4 = ]
> W(ﬂﬁqﬂ¥ﬁww¢3jim*krﬂwﬁr~FIL“¢FJL¢¢VWqQqudimvkuxw¢ﬂf*“ﬂJVﬁh*m“pﬂwb\wfwmeJ
30
10
0
1000 4000, gooao, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 986 chember Data no. : 153
Di=s. / Ant. : 3m RNT 1-18G Ant. pol. @ VERTICAL
Limit : FCC PRRT 15C FERK
Env. F Ins. : Temp:23.6" Humi:368%;Fress:101.52kFa
Engineer
EUT
Power
M/N :
Test Mode : GFSK TX 2441MH=z
Ant. Cakle Lnp Emizsicn
Freq. actor Loss Factor Reading Level Limits Margin Femark
(MH=) (dB/m) (dE) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2441,00 27.&0 6.67 34.12 92.20 92.35 74.00 -18.35 Fezk
2 5114.00 31.82 12.45 2.17 34.08 45,98 74.00 28.02 Fezk
3 T8e4.00 .45 11.55 31.81 33.48 49,87 74.00 24,13 Fezk
4 10120.00 38.42 11.49 2.11 31.&0 49.40 74.00 24,80 Beak
5 11115.00 39.44 11.20 33.87 31.37 435,14 74.00 25.848 Fezk
& 14175.00 41.81 10.91 33.44 31.1%8 50,28 74.00 23.74 Fezk
Femarks: 1. Emission Level= REntenna Factor + Cable Los3s - Emp Factor + Beading.
2. The emiszion lewels that are 20d4dB below the official
limit are not reported.
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FCC ID:ODL-P560

Level (dBulim)

Date: 2015-04-01

120
110
ap 1
FCC PART 15C PEAK
70
FCC PART 15C AV
3 q _ [
a0 EiLHjdNHﬂAf\HLFrYJ“LAAA"JMFrQWNM*JJhNP“j5;ﬁ&1ﬂ;VArh*“AAwPwH*PP;iﬁukﬁﬂmﬁﬂmﬂéﬂwfﬂ$hﬁﬁﬂ4f
30
10
0
1000 4000, Gooa, 2000, 10000, 12000, 14000, 16000, 12000
Frequency (MHz)
Site no. 1% 984 chamber Data no. @ 154
Dis. / Ant. 3m ANT 1-18G Ant. pol. HORIZONTAL
Limit FCC BART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT 5.1 Speaker System
Power AC 120V/80H=
M/ P5&0
Teat Mode GFSE TX 2441MHz=
Ant. Cable Enp Emissicn
Freg Factor Loss Factor Reading Level Limits Margin Femark
(MHz) (dB/m {dE) {dE) {dBuV) {dBuV/m) 4B/ m) {dE)
1 2441.00 27.80 6.67 34.12 g58.02 88.17 74.00 -14, Peak
2 S048.00 31.57 2.53 2.08 35.10 47.12 74.00 2&. Peak
3 7454.,00 .48 1l.&2 31.87 34.11 50.34 74.00 23. Peak
4 10214.00 3E8.48 11.47 2.17 32.15 49,93 74.00 24.07 Peak
5 11146.00 39.41 11.17 33.97 30.87 47.28 74.00 26.7 Peak
& 14515.00 41.8% 10.93 33.14 30.15 49,83 74.00 24,17 Peak

Emission Lewvel= Entenna Factor + Cabkle Loss - AZnmp Factor
The emiszsion lewels that 2048 below the official
limit are not reported.

are

+ Beading.
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FCC ID:ODL-P560

120 Level (dBu\im) Date: 2015-04-01

110

ao 1

FCC PART 15C PEAK

7o

FCC PART 15C AV
]

M2
Lad
I

50

30

10

1000 4000, G000, a000, 10000. 12000, 14000, 16000. 18000
Frequency (MHz)

Site no. : 1# 988 chamber Dete no. @ 157
Di=z. / Ant. : 3m ENT 1-18G int. pol. @ HORIZONWTAL
Limit : FCC BRART 15C PERE
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : 9.1 Speaker Systen
Power : z
M/ : P5&0
Test Mode : GFSK TX 2430MHz
Lnt. Cakle Lmp Emiszsicn
Freq. Factor Loss Factor Reading Level Limits Margin Femark
(MH=) {dB/m) (4B} {dE) {dBuV) {dBuV,/m) {dBu¥V,/m) (4B}
1 2480.00 27.58 6.71 34.03 55.54 g8.80 74.00 -14.80 Peak
2 4978.00 31.52 2.52 31.9%9 36.09 42,14 74.00 25.848 Peak
3 7579.00 3&£.39% 11.5%2 31.78 2.63 48.82 74.00 25.18 Peak
4 101s0.00 38.42 11.4%5 2.11 31.44 49,2 74.00 24,78 Peak
5 11146.00 39.41 11.17 33.97 31.13 47.74 74.00 26.26 Peak
& 14&00.00 41.59 10.92 33.44 30.82 49.29 74.00 24.11 Peak

Femarks: 1. Emission Level= REntenna Factor + Cabkle Loss - Emp Factor + Reading.
2. The emission levels that are 204B kelow the official
limit are not reported.
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FCC ID:ODL-P560

120 Level

[dBuVim)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

50

30

10

e}
i
|

FCC PART 15C AV

1]

!

1000

4000, G000, 2000, 10000

Frequency (MHz)

12000

14000,

16000,

15000

Site no. 14 98& chamber Data no. 158
Disz. / BEnt. 3m ANT 1-18G Ant. pol. @ VERTICAL
Limit FCC PART 15C PERKE
Env. / Ins. Temp:23.6" »Humi:56%:Press:101.52kFa
Engineer Tony
EUT 5.1 Speaker 3Jysten
Eower : BC 120V/&0H=z
M/ P5&0
Teat Mode GFSK TX 2450MH=
Ant Cable Amp Emiszsion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Femark
(MHz ) dB/m {dB) {dB) {dBuV) {dBu¥V,/m) {dBuV,/m) s 1=3]
1 2420.00 27.58 6.71 34.03 93.13 93.3%8 74.00 -19.39 Peak
2 59&4.00 32.70 2.11 2.28 35.43 47,98 74.00 268,04 Peak
3 T480.00 36.52 1l.4 31.91 33.53 453,75 74.00 24,25 Peak
4 101448.00 38.36 11.51 2.05 2.22 50.04 74.00 23.948 Peak
5 1109&8.00 39.45 11.22 33.84 30.93 47.78 74.00 268,24 Peak
& 14515.00 41.8% 10.93 33.14 30.08 45,74 74.00 24,28 Peak
Femarks: 1. Emission Lewvel= Entenna Factor + Cable Loss - Amp Factor + Reading.
2. The emissicn lewvels that are Z20d4dB below the cofficial
limit are not reported.
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FCC ID:ODL-P560

Level (dBu\/m)

Date: 2015-04-01

120

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

Lad

n

R,

1000

4000,

G000,

&000,

10000, 12000,

Frequency (MHz)

14000,

16000,

13000

Site no. 1% 96& chamber Data no. 175
Dis. / Ant. 3m  ANT 1-18G Ant. pol. HORIZONWTAL
Limit FCC PRRT 15C PERLE
Env. / Ins. Temp:23.6" ;Humi:56%;Fres3:101.52kFa
Engineer Tony
EUT
Power
M/
Teat Mode Z-DPSK TX 2402MHz
AnT. Cable Amp Emissicn
Freq. Factor Loas Factor BReading Level Limits Margin Femark
{MH=z) (dB/m) (dB) {dB) {dBuV) ' {dBuV,/m} {dB)
1 2402.00 27.4& 6.62 34.18 z4.42 z4.47 74.00 -10.47 Fezk
2 4859.00 31.34 11.9% 31.88 34.43 45.88 74.00 28.12 Fezk
3 Z565.00 37.10 11.45 2.10 2.681 49,08 74.00 24,34 Fezk
4 10010.00 38.12 11.58 31.749 31.88 49,75 74.00 24,21 Fezk
5 10775.00 39.28 11.30 33.23 31l.48 458.81 74.00 25.1%9 Fezk
& 14566.00 41.71 10.92 33.32 30.78 50.09 74.00 23.91 Beak
Femarks: 1. Emissicn Lewvel= Antenna Factor + Ceble Loss - Zmp Factor + Beading

are

The emiszsicn lewvels that
limit are not reported.

20dEB below the

gfficial
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FCC ID:ODL-P560

120 Level (dBuVim) Date: 2015-04-01

110

FCC PART 15C PEAK

70

FCC PART 15C AV
) WH%WfJJNmﬂPﬂmﬁEﬁrwup*””wH¢MMMWM“4”WVum““u1hNmrwmnffrék\mmmmxhﬁwxjﬁﬁﬂ/

30

im

£l

10

1000 4000. G000, a000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

(=]
(=]

Jite no. 1 3 chanmber Data no. : 1786
Dis. / Ant. R ] ANT 1-18G Ant. pol. : WERTICAL
Limit : FCC PRRT 15C PERE

Env. / Ins. : Temp:23.68" ;Humi:56%;Pres3:101.52kFa
Engineer : Tony
EUT : 3.1 Speaker Systen
Power : AC 120WV/80H=z
M/ : P5S&0
Teat Mode : E-DPSKE TX 2402MHz
Ent. Cable Anp Emissicn
Freq. Factor Loas Factor Reading Lewvel Limits Margin Femark
(MH=) {(dB/m) (dE) s 1=3] {dBuv) {dBuV,/m) {dBuV,/m) {dB)
1 2402.00 27.81 6.62 34,18 858.55 E28.480 74.00 -14.80 Peak
2 5845.00 32.4& 2.08 2.40 34,30 44,44 74.00 27.3546 Peak
3 T273.00 38.54 11.5& 2.04 2.18 45,22 74.00 25.78 Peak
4 z004.00 37.01 11.40 31.22 33.23 30.42 74.00 23.58 Peak
5 10&56.00 39,15 11.30 33.01 31.45 458.89 74.00 25.11 Peak
& 144584.00 41.85 10.93 2.98 29.390 43,72 74.00 24,28 Peak

Femarks: 1. Emissicn Lewvel= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. The emission lewels that are 204B below the official
limit are not reported.
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FCC ID:ODL-P560

120

Level (dBuV/m)

Late: LUT2-U4-U1

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

y
|
|

|

1000

Site no.

Dis. / Ant.
Limit

Env. / Ins.
Engineer

EUT

Power
M/H

Test Mode

4000, G000, 2000, 10000, 12000. 14000. 16000,

Frequency (MHz)

1% 988 cheanmber Dete no. : 179

3m  RNT 1-18G Ent. pol. : HORIZONTAL
FCC PART 15C FERK

Temp:23.6" ;Humi:56%;Fress3:101.52kFa

Tony

5.1 Speaker Systen

: AC 120V/e0Hz

B340
§-DF3K TX 2441MH=z

Ant. Cable Enp Emission
Factor Loss Factor Reading Lewvel Limits Margin

{(dB/m}) (4B} s 1=3] {dBuV) {dBuV,/m) {dBu¥V,/m} {dB}

18000

2441,
5114.

10214,

(LS FUI U5 I o

oo

=

1
LB

=)

=]

27.4a0 6.487 34.12 86.465 26.30 74.00 -12.80
3l.82 2.45 2.17 34.27 48,17 74.00 27.83

.57 11.350 31.47 32.81 43,41 74.00 24.5%
jg.48 11.47 2.17 29.76 47.54 74.00 26.4%
39.37 11.30 33.3%9 29.02 48.30 74.00 27.70
41.78 10.82 2.93 29.28 43.03 74.00 24,37

L I B v I B B o |
m M M M mn

WO
EE A

Emission Level= Rntenna Factor + Cable Loss - REmnp Factor + Beading.
The emissicn lewels that are 204B below the official
limit are not reported.
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FCC ID:ODL-P560

120

Level (dBu\im)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

£
I
i)

1000

8000, 10000,
Frequency (MHz)

4000, 6000, 12000. 14000.

16000.

18000

Jite no. 1# 946 chamber Data no. 180
Dis. / BEnt. 3m ANT 1-13G Ent. pol. @ VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%;FPress:101.52kFa
Engineer Tony
EUT 5.1 Speaker System
Power : AC 120V/60HZ
M/ P5&0
Teat Mode Z-DPSK TX 2441MH=
Ant. Cable Enp Emissicn
Freg Factor Loss Factor BReading Lewel Limits Margin Remark
(MHz) {dB/m) (dB) s 1=3] {dBuV) {dBuV,/m) {dBuV,/m) {dE)
1 2441.00 27.480 6.67 34,12 E7.48 B7.61 74.00 -13.61 Peak
2 4910.00 31.42 2.22 31.93 33.31 45,02 74.00 28.98 Peak
3 g004.00 37.01 11.40 31.22 31.53 45.72 74.00 25.28 Peak
4 101&0.00 38.42 11.4%9 32.11 31.34 45,14 74.00 24,88 Peak
5 108462.00 39.48 11.2% 33.58 29.868 47.04 74.00 26.94 Peak
& 14398.00 41.7% 10.92 2.83 29.04 45,32 74.00 25.08 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + REeading.
2. The emiszion lewvels that are 204B below the official
limit are not reported.
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FCC ID:ODL-P560

120

Level (dBuVim)

Date: 2015-04-01

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

S;
|

o

f WWDW

1000

Site no.

Dis. / Ent.
Limit

Env. /S Ins.
Engineer
EUT

Eower

M/

Test Mode

4000, Ggooao, 2000, 10000, 12000, 14000, 16000,
Frequency (MHz)

14 9&8& chamber Data no. : 181
3m ANT 1-18G Ant. peol. : VERTICEL

FCC PART 15C FERK

Temp:23.6" Humi:56%;Press:101.52kPa

Tony

5.1 Spes
: BAC 120V,

P5&0

E-DPSK TX 24E80MH=

Systen

18000

Ant. Cable Amp Enission
red. gctor Loss Factor Beading Lewel Limits Margin Femark
MH=) (dB/m) (dE) {dB) {dBu¥) {dBuV,/m) {dBuV,/m) {dB)
1 2480.00 27.58 6.71 34.03 Z9.42 89.68 74.00 -15.68 Fezk
2 4975.00 31.52 2.52 31.9%9 35.08 47.13 74.00 26.87 Fezk
3 g004.00 37.01 11.40 31.z22 31.43 45,482 74.00 25.38 Fezk
4 10120.00 3E8.42 11.4% 2.11 30.93 45.73 74.00 25.27 Fezk
5 14345.00 41.7& 10.92 2.93 30.24 459,335 74.00 24,01 Fezk
i 15875.00 37.27 10.77 33.38 2.4% 47.12 74.00 26.88 Fezk
Femarks: 1. Emiszicon Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emissicn lewvels that are 204B below the official
limit are not reported.
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FCC ID:ODL-P560

120 Level (dBu\im)

Date: 2015-04-01

110

an

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

WW

L)

1000

Jite no. 1z

Dis. S/ &Ant. 3m

Limit FCC PART 15C
Env. /S Ins.

Engineer Tony

EUT 5.1 Spe
Power + AC 120V

M/H : E53&0

Test Mode

9646

4000,

chamber
ANT 1-1BG
FERE
Temp:23.6" pHumi:56% Press:101.52kFa

§-DPSK TX

6000,

8000,

10000, 12000.

Frequency (MHz)

Data

Ant.

Z430MHE

noc. i+ 182
pol.

14000.

HORIZONTAL

16000. 18000

Ant. Cable Enp Emissicn
Fredq. Factor Loss Factor BEReading Level Limits Margin Femark
(MH=Z) {dB/m) (4B} {dE) {dBuV) {dBuV,/m) (4B}
1 2420.00 27.58 6.71 34.03 23.42 B3.68 74.00 -9.68 Peak
2 50448.00 31.57 12.53 2.08 34,77 45.7% 74.00 27.21 Peak
3 g474.00 34.1s 12,22 31.98 34.09 43,45 74.00 25.51 Peak
4 Z6E4.00 37.32 11.45 2.43 33.07 49,41 74.00 24,35 Peak
5 10214.00 3&8.48 11.47 2.17 2.22 50.00 74.00 24.00 Peak
& 14226.00 41.8&8 10.91 33.29 31.93 51.21 74.00 22.7% Peak
Femarks: 1. Emissicn Level= Antenna Factor + Cable Loss - Anp Factor + Beading
2. The emission lewels that are 204B below the ocfficial
limit are not reported.
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FCC ID:ODL-P560

18000MHz — 25000MHz

120 Level (dBulm) Date: 2015-04-01
110
90
FCC PART 15C PEAK
70

FCC PART 15C AV
50 %Aﬁqwdmhﬂmvmﬂﬁwrﬂmﬁwvﬂ“

1MW
R R W Y
30
10
0
12000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1# 986 chamber D no. = 161
Dis. / Ant. : 3m LNT ABRVCE 128G Int. pol. : HORIZONWTAL
Limit : FCC PART 15C FERKE
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa
Engineer : Tony
EUT
M/ PS&
Teat Mode : GFSKE TX 2402MHz
Enp Emissicn
Freq. Factor BReading Level Limits Margin Femark
MH=z {dB) {dBuv) {dBuV/m) {dBuV/m) {dB)
1 19743.00 4&.00 19.39 3£.49 14.52 43.42 74.00 30.58
2 23201.00 45.84 21.33 33.84 14.7& 45.09 74.00 25.91

The emiszzicn levels tha
limit are not reported.
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FCC ID:ODL-P560

120 Level (dBu\im)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

il

FCC PART 15C AV

30

10

I

21000,
Frequency

18000 18000, 20000,

Site no. : 1# 984 chamber
Dis. / RAnt. : 3m ENT RBOVE 128G

Limit : FCC BART 15C PERK
mps23.6" ;Humi s 56%; Press:101. 52k
ny

Env. /S Ins. : T
Engineer I
EUT

[ U

M/ 131
Teat Mode : GFSK TX 2402MH=

Cable Amp
Freq. Loas Factor BReading
MHz) dB) {dB) {dBuvV)

22000, 23000,

(MHz)

g no. : 1&2

. pol. : WVERTICAL

Emissicn
Level Limits
{dBuV/m) {dBuV,/m)

24000,

25000

Emissicn Lewvel= Antenn
The emiszzicn lewvels th
limit are not reported.

t are 204B

Loss - Amp Factor + Beading.

w the cfficial
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FCC ID:ODL-P560

120 Level (dBu\/m) Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV
2]

30

10

18000 18000, 20000, 21000, 22000. 23000. 24000, 25000
Frequency (MHz)

Site no. : 1# 968 chamber Data no. : 163

Dis. / RAnt. : 3m MNT RBOVE 128G knt. pol. : VERTICLL
Limit : FCC BRRT 15C FERK

Env. / Ins. : Temp:23.6" ;Humi:5&%;Press:101.52kEa

Engineer
EUT

M/H

Test Mode : &

Emiszsion
Feading Lewvel Limits Margin Femark
{dBuv) {dBuV,/m) {dBuV,/m) s 1=3]

Femarks: 1. Emisszicn Lewvel= Antenna Factor + Ceb
The emizsicon lewvels that are 20d4B
limit are not reported.

W the official

%]

EST Technology Co., Ltd Report No. ESTE-R1504029 Page 65 of 108



FCC ID:ODL-

120

110

an

70

50

P560

Level (dBuV/m)

Date: 2015-04-01

FCC PART 15C PEAK

FCC PART 15C AV

|

30
10
0
13000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 14 9&& chamber 164
Dis. / Ant. 3m INT RBVOE 128G HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. Temp:23.6" Humi:56%,Press:101.52kFa
Engineer Tony
EUT 5.1 Speaker System
Power AC 120V/60H=z
M/N ESED
Test Mode GEFSE TX 2441MHz
Emission
Feading Lewvel Limits Margin Femark
{dBuV) {dBuV/m) {dBuV/m) {(dB)
1 15.40 45,70 74.00 28.30
2 14,593 439,02 74.00 24,593
Femarks: 1. Emission Lewel= AEntenna Factor + Cable Loss - Zmp Factor + Reading.
2. The emission lewvels that are 204B below the official

limit are not reported.
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FCC ID:ODL-P560

Level (dBuVim)

Date: 2015-04-01

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000 19000, 20000,

Site no. 1# 968 chamber

Dis. / Ant. 1 3m ENT ABVOE 18G
Limit : FCOC EFART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%
Engineer Tony

EUT 5.1 Speaker System
Power AC 120V/e0Hz

M/H : P5&0

Test Mode : GFSK TX 24E80MHz

21000, 22000, 24000, 25000

Frequency (MHz)

23000,

Data no. : 185
Ent. pol. HORIZONTAL
Press:101.52kPa

Emiszion
Feading Level Limits Margin Femark
{dBuV) {dBuV,/m) {dBuV/m) (dB)

Emission Level= Antenna
2. The emission lewvels tha
limit are not reported.

ot
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FCC ID:ODL-P560

12ﬂLvaﬂ.reI [dBuWm)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

t1ufﬁ&vJVﬁHﬂFWhM#MAﬂwvaMfWWHHMM#
b el el b At o At

18000 19000, 20000, 21000,

Frequency (MHz)
Site no. chamber
Di=z. / &nt. : LBOVE 188G
Limit : FCC PART 15C PERK

Jata no.

int. pol.

Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kEa
Engineer Tony

ETT 5.1 Speaker System

Power AT 120V/e0Hz

M/H B560

Test Mode : GFSK TX 2430MHz

22000,

23000, 24000, 25000

laa

: VERTICRL

Limits Margin

Amp Emission
Fredq. Factor Beading Lewvel
MHz) {dB) (dBuV) {dBu¥

{dBuV/m)

Emissicn Lewvel= Antenn
The emniszszion levels th
limit are not reported.

t are 20d4dB below

Anp Factor + Beading.
ocfficial

EST Technology Co., Ltd
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FCC ID:ODL-P560

120 Level (dBuV/m) Date: 2015-04-01

110

a0

FCC PART 15C PEAK

fo

FCC PART 15C AV

T el ™|
MWM
30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Jite no. : 1# 984 chamber
Dis. / Ant. : 3m  ENT ABOVE 123G
Limit : FCC BART 15C FERKE

no. : 185
ol. @ VERTICLL

Enwv. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Tony

EUT 3.

M/N B35

Teat Mode g-

Emp Emissicn
Factor Reading Level Limits Margin Femark
{dB) {dBuv) {dBuV,/m) {dBuV,/m) {dB)

Femarks: 1. Emission Lewvel= Antenn
The emiszzicn levels th
limit are not reported.

Factor + Cable Loss - Amp Factor + Reading.

t are 204B below the ocfficial
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FCC ID:ODL-P560

120 Level (dBu\/m) Date: 2015-04-01

110

a0

FCC PART 15C PEAK

il

FCC PART 15C AV

50 =
LWW%MWW

30

10

18000 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 14 984 chamber no. : 1246
Dis. / REnt. : 3m ENT RBVOE 186G . pol. : HORIZONTRAL

Limit : FCC BART 15C FERK
Env. / Ins. :
Engineer
EUT

M/

Test Mode

Cable Anp Emission
Freq. Loas Factor PBReading Level Limits Margin Femark
MH=z {dB) {dB} {dBuv) {dBuV/m) {dBuV,/m) {dB}

Femarks: 1. Emissicn Lewel= aAntenna Factor + Cabkle Loss - Amnp Factor + Reading.
2. The emiszion lewvels that are 204B below the ocfficial

limit are not reported.
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FCC ID:ODL-P560

120Level (dBulim)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

[

18000 19000, 20000, 21000,

22000, 23000, 24000, 25000

Frequency (MHz)

Site no. 1% 984 chamber Data no. 187
Dis. / Ant. 3m LNT ABVCE 128G Ant. pol. HORIZONTAL
Limit : FCOC PART 15C FERK
Env. S Ins. Temp:23.6" ;Humi:56%: Press:101.52kPa
Engineer : Tony
EUT : 5.1 Speaker Systen
Power AC 120V/80H=
M/ : P5&0
Teat Mode : Z-DPSKE TX 2441MH=
Cable e Emissicn
Freq. Loas Factor PReading Level Limits Margin Femark
MH=z) {dB) {dB) {dBuV) dBuV,/m) {dBuV,/m) {dB)
1 20847.00 g8.27 20.11 35.85 12.25 42,78 74.00 31.22
2 23411.00 45.8% 21.51 33.43 11.39% 45.75 74.00 28.25
Femarks: 1. Emissicn Level= Antenna Factor + Ceble Loss - AEmp Factor + Beading
2. The emission lewvels that are 204B below the cfficial

limit are not reported.
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FCC ID:ODL-P560

120

Level (dBuvim)

Date: 2015-04-01

110

ao

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

1rNﬂum»wJny«H;dVha~ﬁ—*hum*-**““"*“““““'Hng,Hmwvvw“vmquvﬁﬁﬁhJuv
I I SRR Sy

18000

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

M/H

Test Mode

ng.

P

int.

19000, 20000, 21000, 22000,

Frequency (MHz)

23000,

chanber 188

: VERTICAL

Data no.

int. pol.

-
=)
=)

w2

Cakle Lmp Emiszsion
Loas Factor Reading Lewvel Limits
{dE) s 1=3] {dBuv) {dBuV,/m) {dBuV,/m

24000, 25000

) {dB)

Emission Level= Antenna Factor +
2. The emission lewvels that are
limit are not reported.
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FCC ID:ODL-P560

120 Level (dBu\im)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

a0

30

10

FCC PART 15C AV

1WMWMW

18000 19000, 20000,

21000, 22000,
Frequency (MHz)

23000, 24000, 25000

Jite no. : 14 9848 chamber Data no. : 129

Dis. / Ant. 1 3m ENT ABCVE 18G Ant. pol. : VERTICAL
Limit : FCOC PART 15C PERK

Env. /S Ins.  Temp:23.6" jHumi:536%;Press:101.52kFa

Engineer :
EUT : 5.1

FowWer

M/H
Test Mode

Emissicon
Level
{dBuV,/m)

Limits Margin
{dBuV,/m) {dB)

Emissicon Level= Antenna
2. The emission lewvels tha
limit are not reported.

ot

ctor + Cable Loss - Emp Factor + Reading.

below the ocfficial

EST Technology Co., Ltd
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FCC ID:ODL-P560

120 Level (dBuvim) Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

1M

a0

30

10

13000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 1% 988 chamber Data no. : 130
Dis. / Ant. : 3m ENT ABVOE 128G Ent. pol. : HORIZONTAL
Limit : FCC PBART 15C PERK

Env. / Ins.  Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : 5.1 Speaker System
Power AC 120V/&0HZ
(]

M/ : P5&

Test Mode

Ant. Cable Enp Emissicn
Freq. Factor Loss Factor EReading Level Limits Margin Femark
MHz) {dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 20541.00 4g.03 19.92 36.21 13.36 43.10 74.00 30,490 Peak
2 23488.00 45.70 21.59 3 3 12.493 46,89 74.00 27.11 Peak
Femarks: 1. Emission Lewvel= AEntenna Factor + Ceble Loss - Emp Factor + Beading.
2. The emission levels that are 204B below the cfficial

limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1504029 Page 74 of 108



FCC ID:ODL-P560

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

T —

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
. Support System

FY
L

1.5m(L)*1.0m(W)*1.5m(H)
TURN TAELE

I”“““““” (FIBRE GLASS)

9.3. Test Procedure

EUT was placed on a turn table, which is 1.5 m high above ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4

meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto.
AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto.

9.4. Test Result

EUT: 5.1 Speaker System

M/N: P560

Power: AC 120V/60Hz

Test date: 2015-04-01 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no

limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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FCC ID:ODL-P560

9.5. Test Data

120 Level (dBu\/m) Date: 2015-04-01
110
a0
FCC PART 154] PEAK
70
FCC PART | gﬁ AV
a0
MM1WW&WWW
30
10
0
2300 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)
Site no. 153
Diz. / Ant. HORIZONTAL
Limit
Env. / Ins.
Engineer
EOT
M/ P34
Teat Mode GFSE TX 2402MHz (No Hopping)
Cable Amp Emissicn
Fredq. Loss Factor EReading Level Limits Margin Femark
(MH=) (dB) {dB) {dBuV) {dBuV,/m) {dBuV,/m) [fs1=3]
1 2328.62 27.73 .34 4.2 §.40 35,44 74.00 37.546
2 23%0.00 27.684 6.62 34.1% 34,34 35.01 74.00 38.99
3 2400.00 27.& 6.62 34.18 44,24 44,583 74.00 29.31
4 2401.75 27.& 6.62 34.18 91.499 32.04 74.00 -18.04
Femarks: 1. Emission Lewvel= Antenna Factor + Ceble Loss - Anmp Factor + Beading
2. The emission lewvels that are 204B below the ocfficial

limit are not reported.
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FCC ID:ODL-P560

120 Level (dBuVim)

Date: 2015-04-01

110

an

FCC PART 15

PEAK

70

FCC PART

b

50

30

10

d

2300 2310, 2330,

2350,
Frequency (MHz)

2370, 2390,

2410

Jite no. 1# 946 chamber 154
Dis. / Ant. 1 3m ANT 1-12G : VERTICAL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:536%;Press:101.52kFa
Engineer
EUT yaten
M/ P56
Test Mode : GFSKE TX 2402MHz (Mo Hopping)
Cable e Emissicn
Freq. Loss Factor EReading Level Limits Margin Femark
MHz) {dE) {dE) {dBuV) {dBuV/m) {dBuV/m) {dE)
1 333.88 27.73 g.34 4.2 35.98 §.02 74.00 37.98
2 389.88 27.&8 6.62 34.1% 37.41 37.48 74.00 36.52
3 £399.99 27.&8 6.62 34.18 44,38 44,393 74.00 29.07
4 2402.08 27.48 6.62 34.18 34,15 94,20 74.00 -20.20

Emissicon Lewvel= Antenn
2. The emissicn lewvels th
limit are not reported.
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Level {dBuVim) Date: 2015-04-01

120
110
1
a0
FCC PART 15C PEAK
70
C FCC PART 15C AV
o1
A
2 T N . E T Py
30
10
0

2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2493, 2500
Frequency (MHz)

Site no. : 1# 984 chamber 1539

Di=s. / REnt. 1 3m ENT 1-18G : VERTICRL
Limit : FCC BRRT 15C PELK

Env. / Ins. Te

Engineer Tor

EUT

M/H

Test Mode

Cable Amp Emissicn
Freq. Factor Loss Feading Lewvel Limits Margin Femark
MHz) Smy  {dB) {dBuV) {dBuV,/m) {dBuV/m) {dB}

1 2480.00 27.58 .71 34.03 35.24 95.50 74.00 -21.50
2 2483.50 27.58 .71 34.03 35.22 35,48 74.00 38.52
3 2485.50 27.58 .71 34.03 39.18 359,44 74.00 34.5¢8
Femarks: 1. Cable Loss - AEmp Factor + Reading.

2. The emission lewvels tha gfficial
limit are not reported.
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120 Level (dBulim) Date: 2015-04-01

110

1

a0
FCC PART 15C PEAK

70
A FCC PART 15C AV

50

- 3

‘MWWWW\WM

30

10

0

2475 2478, 2480, 2482, 2484, 2486, 2488 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)

Site no. : 14 988 chanber Data no. + 1&0

Dis. / Ant. : 3m ANT 1-1:2G Ant. pol. : HORIZONTRL
Limit : FCC PART 15C PERE

Env. / Ins. :

Engineer

EUT

M/ P56

Test Mode : GFSHE TX 2480MHz (No Hopping)

Cable Emiszion
Freq. Loss Lewvel Limits Margin Remark
MHz) 4B} {dBuV,/m) (dBuV,/m) {dE)
1 2420.00 27.58 6.71 34.03 32,94 93.20 74.00 -1%.20
2 2483.50 27.58 6.71 34.03 34.72 34,98 74.00 39.02
3 2485.50 27.58 6.71 34.03 38.47 36.73 74.00 37.27
Femarks: 1. Emission Level= Antenna F or + Cable Loss - Amp Factor + Beading.
2. The emission lewels that are 204dB below the officiel

limit are not reported.
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120 Level (dBuVim) Date: 2015-04-01

110

an

FCC PART 15[[|PEAK

70

FCC PART 1l

a0

30

10

2300 2310. 2330, 2350, 2370, 2380, 2410
Frequency (MHz)

[=2]

Site no. : 1# 986 cheamber Deta no. = 177

Dis. / Ant. 1 3m ANT 1-18G Ant. pol. : VERTICAL
Limit : FCC BARRT 15C PERKE

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa

Engineer
EUT

M/H :
Test Mode : E TX 2402MHz (No Hopping)

Cable Amp Emissicn
Freq. Loas Factor BReading Lewvel Limits Margin Femark
MHz) {dB) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2337.73 27.73 6.56 34.23 34.87 34.33 74.00 39.07
2 2380.00 27.4&4 6.62 34.1% 34.3¢8 34.43 74.00 39.357
3 2400.00 27.& 6.62 34,18 40,19 40,24 74.00 33.748
4 2401.75 27.81 6.62 34,18 31.42 31.47 74.00 -17.47

Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Zmp Factor + Reading.
2. The emission lewvels that are 20d4EB bkelow the cofficial
limit are not reported.
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Level (dBulim) Date: 2015-04-01

120

110

a0 4

FCC PART 15(]| PEAK

70

FCC PART ]

=
[
I
=

50

30

10

2300 2310, 2330, 2350, 2370, 2380, 2410
Frequency (MHz)

Site no. : 1# 944 chamber
Di=z. / Ant. : 3m ANT 1-18G
Limit : FCC BART 15C PERK

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Ic

EUT

CoOwWer

178
int. pol. : HORIZONTAL

M/

Test Mode PSE TX 2402MHz (No Hopping)

Cable Enp Emissicn
Loss Factor EReading Lewvel Limits Margin Remark
{dB) {dE) {dBuV) {dBuV/m) {dBuV/m) {dE)

1 £375.02 27.04 G.6a0 34.1% .01 g.08 T4.00 35.94
£ 2390.00 27.84 8.62 34.13 34.87 34.74 74.00 39.28
3 2400.00 27.48 8.62 34.1%8 T 6.89 74.00 37.11
4 2402.30 27.81 6.62 34.18 .57 &8.62 T4.00 -14.82

Femarks: 1. Emissicn Lewvel= Antenna
2. The emissicn lewvels tha
limit are not reported.

below the ocfficial

it
]
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Level (dBu\im) Date: 2015-04-01

120

110

an

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

]
[¥8]

30

10

2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2484, 2496, 2498, 2500
Frequency (MHz)

Site no. : 1# 968 chamber Data no. : 183

Di=s. / REnt. : 3m ENT 1-18G Ent. pol. : HORIZONTRL
Limit : FCC PRRT 15C FPERKE

Env. /S Ins.  Temp:23.68" ;Humi:56%;Press:101.52kFa

Engineer vl
EUT

M/

Test Mode

Cable Lmp Emiszsicn
Freq. Loas Factor Reading Lewvel Limits Margin Femark
MH=z ) {dB} {dB) {dBuW) {dBu¥V,/m) {dBuV,/m) {dB)
1 2480.00 27.58 6.71 34.03 90.59 90.85 74.00 -168.85
2 2483.50 27.58 £.71 34.03 38.149 3g.45 74.00 37.55
3 493.00 27.58 6.73 34.03 35.14 38.42 74.00 35.58

limit are not reported.
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120 Level (dBuV/m)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

3 b -
50 1)
30

10

q“4kw1~41«4LMJuAn&J4*”#k**J%“hA**V*¢ﬂ*”“Jhx*ﬂ“j*ﬂNJVV*Q*V”“*¢”¢AJW*ﬂA:“ﬂn

2475 2478, 2480, 2482,

2484, 2486, 2488, 2480,

Frequency (MHz)

2488, 2500

Site no. : 1# 988 chamb 124
Diz. / Ant. : 3m  RANT 1-1¢ : VERTICLL
Limit : FOC BART 15C
Env. / Ins. : Temp:23.6" ;Humi:56%;Fress:101.52kFa
Engineer : Tony
EUT : 3.1 5p
Power AC 120V/&60H=
M/ : P5&0
Test Mode §-DPSK TX 2480MHz (No Hopping)
Cable Lmp Emission
Freq. Loas Factor BReading Level Femark
(MH=z) {dB) {dE) {dBu¥) (dBuV,/m)
1 2480.00 27.358 6.71 a3 93.72 93.98 . 91
2 2423.50 27.58 .71 03 35.72 35.98 .0
3 2489.50 27.358 6.73 a3 37.44 37.72 2

Femarks: 1. Emission Level= Antenn
2. The emission levels th

limit are not reported.
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120 Level (dBu\/m) Date: 2015-04-01

110

a0

FCC PART 15

fo

FCC PART 15C) AV

WWWWMMWMWWMW

50

30

10

2300 2310, 2330, 2340, 2370, 2390, 2410
Frequency (MHz)

Site no. : 1# 966 chamber
Di=s. / Ant. : 3m ANT 1-18G
Limit : FOCO BART 15C PERE
Env. / Ins. : Temp:23.6" ;Humi:56%,Pres3:101.52kFa
Engineer : Tony

EUT : 5.1

B no. : lav
. pol. : HORIZONTAL

Fower

M/

Test Mode : &

Cakle Lmp Emizsicn
Freq. Loas Factor Reading Level Limits Margin Femark
{MHz) {dB) {dE) {dBuV) {dBuV,/m) {dBuV,/m) {dBE)

1 2340.32 27.70 6.586 34.22 38.58 3g.al 74.00 35.38
2 2390.00 27.464 6.6 34.13 34.73 34.38 74.00 33.14
3 2400.00 27.81 6.6 34.13 42.480 42,85 74.00 31.35
4 2405.05 27.81 g.a4d 34.18 93.75% 93.82 74.00 -19.82

Femarks: 1. Emissicon Lewvel= Antenna Factor + Cable Loss
2. The emissicn levels that e 20d4B below the
limit are not reported.
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120

Level (dBulim)

Date: 2015-04-01

110

a0

FCC PART 15

fo

FCC PART 1

AY

50

30

10

1
MMWWWWWWWWMWWWW

2300 2310,

2350, 2370, 2390,

Frequency (MHz)

2410

Site no. 1# 9468 chamber : 188
Di=s. / Ant. 3m ANT 1-18G : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Tenp:23.6" ;Humi:568%;Fres3:101.52kFa
Engineer
EUT
M/ P54
Test Mode GFSE TX 2402MHz (Hopping On)
Cakle Emiszsicn
Freq. Loss Feading Level Limits Margin Femark
MHz) 4B} {dBuV) (dBuV,/m) {dBuV/m) {dE)
1 2344.88 27.70 6.56 34.22 40.81
2 2390.00 27.84 6.62 34.1% 37.45
3 2400.00 27.81 6.62 34.18 45.0%9
4 2405.05 27.81 g.04 34.18 96.82
Femarks: 1. Emissicn Lewvel= Antenna ctor +
2. The emissicn lewvels that 204B

limit are not reported.
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12[]Lv.aﬂ.rvatl (dBu\Im)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

a0

30

10

%J&p*MH1Jm%;&1wjihWh_,ﬁm4;mhd~w4ﬁﬁx@«hﬁfk*“\ﬁfm”*ﬂmhﬁh”$

2475 2478, 2480, 2482, 2484, 2486,

Frequenc
Site no. 1% 96& chamber Data
Dis. / Ant. 3m ANT 1-18G Ant.
Limit FCC BLRT 15C EELK
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52
Engineer Tony
EUT 5.1 5
Power AC 120V/e0H=z
M/ B5&0
Test Mode GFSE TX 2420MHz (Hopping On)

Emp
Freq. Factor BReading
(MHzZ) [{dB) dBuW)
1 2480.00 27.58 £.71 34.03 98,48
2 2483.50 27.58 6.71 34.03 34.01
3 2487.95 27.58 .73 34,03 36.80
Femarks: 1. Emissicon Lewvel= Antenna Factor + Cabl
2. The emissicn lewvels that are 204B kel

limit are not reported.

2488,

2490, 24982, 2494, 2496, 2498, 2500

y (MHz)
nc. 1449
pol. @ VERTICRAL
kEFa
Emiszion
Level Limits Margin Femark
{dBuV, /m} {dBuV /m} {dB}
96.72 74.00 -22.72
34.27 74.00 39.73
37.08 74.00 358.92
e Loss - Amp Factor + Beading
ow the official

EST Technology Co., Ltd
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Level (dBuVim)

Date: 2015-04-01

120

110

=k

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

R ET A9 SV BT Pt S

2475 2478, 2480, 2482,

2484, 2486, 2488, 2490

Frequency (MHz)

2482, 2494, 2496, 2493, 2500

Site no. 1% 96& chamber Data no. 170
Dis. [/ Ent. : 3m ANT 1-18G Ant. pol. HORIZONTAL
Limit : FCOC EFART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:568%;Fres3:101.52kFa
Engineer : Tony
EUT : 5.1 Speaker System
Power AC 120V/80Hz
M/N P5&0
Test Mode : GFSKE TX 2480MHz (Hopping On)
Cable e Emissicon
Freq. Loss Factor BReading Level Limits Margin Femark
MHz) {dE) {dE) {dBuV) dBu/m) {dBuV/m) {dB)
1 2479.00 27.358 6.71 34.03 94,548 34,32 74.00 -20.82
2 2483.50 27.358 6.71 34.03 35.04& 35.32 74.00 38.68
3 2491.25 27.38 6.73 34.03 33.53 33.81 74.00 40.19
Femarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Emp Factor + Reading.
2. The emission lewels that are 204B below the official

limit are not reported
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120 Level {dBu\m) Date: 2015-04-01

110

an

FCC PART 15C PEAK

70

FCC PART 15C AV

50

|
|

30

10

2475 2478, 2480, 2482, 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)

Site no. : 1# 986 chamber Data no. : 171

Dis. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PRRT 15C PERE

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer

EUT

M/H

Test Mode

Lmp Emiszsion

Freq. Factor Reading Level Limits Margin Femark
MH=z) {dB) {dBuv) {dBuV/m) {dBuV,/m) {dB)

1 2477.00 27.358 6.71 34.03 91.48 91.74 74.00 -17.74

2 2483.50 27.358 6.71 34.03 33.948 34.22 74.00 39.78

3 2492.53 27.358 6.73 34.03 38.33 36.81 74.00 37.39

Femarks: 1. Emission Lewvel= Entenna Factor + Cabkle Loss - Emp Factor + REeading.

2. The emissicn lewvels tha e 20dB below the cfficial

limit are not reported.
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120 Level (dBuvim)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

]

Lad

M

2475 2478, 2480, 2482,

2484,

2486, 2488, 2490,
Frequency (MHz)

2492, 2484, 2496, 2493, 2500

Site no. 1% 96& chamber . 172
Diz. / Ant. 3m ANT 1-18G 1. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. Temp:23.6" ;Humi:56%;Fres3:101.52kFa
Engineer Tony
EUT 5.1 Speaker System
Power AC 1207/80H=
M/ P5&0
Tesat Mode Z-DPFSKE TX 24E0MHz (Hopping On)
Ant Cable Enp Emissicon
Fredq. Factor Loss Factor EReading Level Limits Margin Femark
(MH=) {dB/m) (4B} {dE) dBuv) {dBuV/m) 4B/ m) s 1=3]
1 2479.05 27.358 6.71 34.03 34,259 34,55 74.00 -20.55
2 2483.50 27.358 6.71 34.03 35.85 35.91 74.00 38.09
3 2429.05 27.58 6.73 34.03 36.08 36.36 74.00 37.864
Femarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Enmp Factor + Reading.
2. The emission lewels that are 20dB bkelow the official

limit &

re not reported.
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120 Level (dBuV/m)

Date: 2015-04-01

110

an

FCC PART 15LHEAK

70

FCC PART §50 AV

50

30

10

UMM I 1ot hodiitent s,

2300 2310, 2350,

Frequency (MHz)

Site no.

966 chember
Dis. / Ant. 3m ENT 1-18G
Limit : FCC BRART 15C FPERE
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kE:
Engineer : Tony
EUT 5.1 Speaker Systen
Power AC 120V/e0Hz
M/ a

o H
(i3]

Test Mode E-DPSK TX 2402MHz (Hopping On)

Zmp Emissic
Freq. Factor Reading Level
MHZ) {dB) {dBuWV) {(dBuV/m

1 2311.00 27.7& 6.53 34,24
2 2330.00 27.84 6.82 34.13
3 2400.00 27.81 6.82 34.18
4 2404,28 27.81 g.04 34.13

1. Emissicon Level= REntenna
2. The emiszion lewvels tha
limit are not reported.

2370, 2380, 2410

173

: VERTICAL

n
Limits
i (dBuV,/m)

Margin
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120 Level (dBul/m) Date: 2015-04-01

110

a0

FCC PART 15

70

FCC PART 15C] AV

50

30

10

2300 2310, 2330, 2350, 2370. 2380, 2410
Frequency (MHz)

Site no. : 14 964 chamber
Di=s. / Ant. 1 3m ANT 1-18G
Limit : FCOC PART 15C FERK
Env. / Ins.  Temp:23.6" ;Humi:56%;Fress:101.52kFa
Engineer : Tony

EUT

FOWer

M/H
Test Mode

174
AORIZONTAL

Cable Enp Emisszicon
Loss Factor BEReading Lewvel Limits Margin Remark
{dE) {dE) {dBuV) {dBuV,/m) {dBuV/m) {dE)

1 £315.95 27.74 6.53 34.24 41.04 41.0%5 T4.00 32.91
£ 2380.00 27.484 6.682 34.13 35.73 35.80 74.00 g2.20
3 2400.00 27.81 6.682 34.1%8 35.58 35.81 74.00 38.39
4 £4053.05 27.481 g.a4 34.18 31.484 91.71 T4.00 -17.71

ble Loss - Amp Factor + Reading.
elow the cfficial

Femarks: 1. Emission Level= Antenna Factor + C

oW

t are 20d4B

2. The emissicn lewels th
limit are not reported.
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10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:

2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result

0.15MHz—30MHz Conducted emissison Test result

EUT: 5.1 Speaker System

M/N:P560

Power: AC 120V/60Hz

Test date: 2015-04-19 Test site: 3m Chamber

Tested by: Tony.Tang

Test mode: Tx Mode

Pass
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10.4.Test data

a0 Lewvel {(dBuv) Date: 2015-04-19

70

60 \ | FCC PART 15B OP

FCC PART 15B AV
50
2 o NFIEE L |
]
40
30
20
10
0
JA5 .2 5 1 2 5 10 20 30
Frequency {(MHz)
3ite no : 5§44 Shield Room Data no. r 173
Env. / Inzs. : Tewmp:24.3'C Humi:55% Press:101.50kPa LINE Phase : LINE
Limit : FCC PART 15E QF
Engineer : Tony
EUT : 5.1 Speaker 3ysten
Power 1 AC 120V /60H=z
M/N : PEB0
Test Mode 1 Tx HMode
Lizn Cahle Emizsion
Fred. Factor Loz= Feading Lewvel Limits Margin Femark
(MH=) (dh) {dh) dEu¥) [ dBuw /m) [ dBuw/m) (dE)
1 0.1a 9.6l 9.581 3l.43 50.85 55.65 4. 80 Average
2 0.1a 9.6l 9.81 32.43 El.8% 65.65 13.80 QF
3 0.38 9.6l 9.82 22.02 41. 45 45,25 &. 50 Average
4 0.358 9.61 9.582 25.02 44, 45 58,25 15.50 QF
5 0.47 9.6l 9.581 23.60 43.02 46, 49 3.47 Average
& 0.47 9.6l 9.581 24.60 44,02 LG, 49 12.47 nF
7 0.60 .60 Q.82 19,58 39.00 45,00 7.00 Average
g 0.e0 .60 9.82 24. 58 44,00 Le. 00 12.00 nF
9 0.56 9.62 9.82 20.44 39.88 46,00 6.12 Average
10 0.56 9.62 9.82 25.44 44, 58 Le. 00 11.12 nF
11 1.05 9.64 9.54 14.50 33.98 46,00 12.02 Average
12 1.05 9.64 9.584 24. 50 43.95 56,00 1z2.02 QF
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80

Level {dBu\)

Date: 2015-04-19

70

40

30

20

10

mw !

o T

FCC PART 156 QP

/

FCC PART 15B AV

3ite no
Enwv. / Ins.
Limit

G444 3hield Room

FCC PART 15B QF

1 Tony
: 5.1 Speaker Svsten
t AC 120V /60H=

Feading
dEuW)

2 5 10 20 30
Frequency (MHz)

Data no. : 175

: Temp:24.3'C Humi: 55% Press:101.50kFPa LINE Phase : NEUTEAL

Engineer
EUT
Power
M/
Test Mode
Fregqg
(MH= )
1 0.1a
2 0.1a
3 0.2z
4 0.2z
5 0.28
& 0.2
7 0.38
g 0.38
9 0.60
10 0.60
11 0.9z
12 0.9z

HE 11

: TH Mode
Lisn Cable
Factor Loz=
(dh) (dh)
9,49 9,81
Q.49 9.81
9.60 9,80
9.60 9,80
9.60 9.83
9.60 9,83
9,59 9,82
9,59 9,82
9.61 9,82
9.61 0,82
9.61 9,82
9.61 9,82

.07
.07
L35
L35
.53
.53
.29
.29
A7
AT
22
22

Emission

Level Limit= Margin Femark
[ dBuw A ) [dBuw/m) (dE)
50,37 55,43 5.06 Average
Lz2.37 55,43 13. 06 Qp
38,25 L2.79 14,54 Average
40. 25 62,79 Z22.54 QF
41.96 L0.685 g.72 Average
42,96 60,658 17.72 QF
44,70 45,21 3.5l Average
45.70 55.21 11.51 QF
40,90 46.00 5.10 Average
4z2.90 L&.00 13.10 Qr
J6.65 46.00 9,35 Average
39.65 56.00 16.35 QF
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11. ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2dBi.
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12. TEST SETUP PHOTO

Conducted Test
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Radiated Test (30-1000 MHz)

Radiated Test (1000-25000 MHz)
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13.PHOTOS OF EUT

External Photos
M/N: P560
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External Photos
M/N: P560

EST Technology Co., Ltd Report No. ESTE-R1504029 Page 99 of 108

ESL,



FCC ID:ODL-P560

External Photos
M/N: P560
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External Photos
M/N: P560
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Internal Photos
M/N: P560
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Internal Photos
M/N: P560
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Internal Photos
M/N: P560
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Internal Photos
M/N: P560
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Internal Photos
M/N: P560
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Internal Photos
M/N: P560
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Bluetooth
Antenna

Internal Photos
M/N: P560
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